
 Rev. 9/23/08

B2151 & B2152
PARTS BREAKDOWN

Fig A.  Column & Overhead

PART # 
ITEM # 15000 18000 QTY/LIFT   DESCRIPTION 

12025 POWER COLUMN WELD
1

12026
1

IDLER COLUMN WELD 

12102 COLUMN EXTENSION (14’-6” O.A. Ht.) 
2

12022
2

COLUMN EXTENSION (16’-6” O.A. Ht.) 

3 12038 1 OVERHEAD WELD

4 12075 1 SHUTOFF BAR

5 31129 1 PIPE INSULATION

6 12045 1 MERCURY SWITCH

7 36065 2 3/8” x 1 ½” SHOULDER BOLT 

8 70081 2 5/16-18 KEPS NUT 

9 A1153 20 3/8-16NC HEX. FLG. HD. C.S x ¾” Lg.  

10 A1154 28 3/8-16NC HEX. FLG. NUT 

11 40085 2 ¼-20 HEX SERRATED FLANGE NUT  

12 31025 2 HOSE CLAMP (.68”) FOR 3/8” HOSE 

13 A2125 2 ¼-20NC x ¾ Lg. HEX, FLANGE HEAD CAP SCREW 

14 A2159 4 3/8-16NC x 3” Lg. HEX HEAD CAP SCREW 

15 31115 2 ¼” FLAT WASHER

12116 COLUMN EXTENSION PACK (14’-6” O.A. Ht.) 

12117
1

COLUMN EXTENSION PACK (16’-6” O.A. Ht.) 

Items (2, 4, 5, 10, 14, 49, 53, 62, 
63, 64, 65) 

PANZITTA SALES & SERVICE 
72 George Avenue 

Wilkes-Barre, PA 18705 
570-822-6720    800-822-6720

www.panzittasales.com



B2151 & B2152 
PARTS LIST 

 Rev. 9/23/08

PARTS BREAKDOWN (continued)

Fig B.  Lock-Power/Idler

PANZITTA SALES & SERVICE 
72 George Avenue 

Wilkes-Barre, PA 18705 
570-822-6720    800-822-6720

www.panzittasales.com



B2151 & B2152 
PARTS LIST 

Rev. 9/23/08

PART # 
ITEM # 15000 18000 QTY/LIFT   DESCRIPTION 

20 37019 1 ELBOW 1/8 NPTM x 1/8 PUSH-LOCK 

21 37022 2 #8-32 x 1 ¼” Lg. PAN HEAD SCREW 

22 37015 1 BUTTON VALVE BRACKET

23 37016 1 AIR VALVE

24 12105 1 Ø1/8 NYLON AIR LINE x 35’ Lg. 

25 37020 1 STREET ELBOW 1/8 NPTM x 1/8 NPTF 

26 37021 1 HOSE BARB 1/8 NPTM x 3/8 BARB 

27 37024 2 #8-32 HEX NUT 

28 37023 2 #8 LOCK WASHER

29 37119 2 CLEVIS PIN KIT 

30 37120 2 ROD END

31 37026 2 AIR CYLINDER

32 37028 2 SWIVEL ELBOW

33 12088 2 EXTENSION SPRING

34 37042 2 CYLINDER PIVOT ROD

35 37031 4 5/32 SPEED NUT 

36 12073 4 5/16-18 x ½ Lg. BUTTON HEAD CAP SCREW 

37 12037 2 LOCK RETAINER

38 12033 2 LOCK WELD

39 12071 2 ADAPTER ORGANIZER RACK 

40 A1153 4 3/8-16NC x ¾” Lg. HEX. FLG. HD. C.S. 

41 A1154 4 3/8-16NC HEX. FLG. NUT 

42 12069 4 STACK ADAPTER EXTENSION – 4” 

43 12068 2 STACK ADAPTER EXTENSION – 8” 

44 37072 2 SNAP ON LOCK COVER 

45 37032 1 1/8” UNION TEE PUSH-LOCK 

PANZITTA SALES & SERVICE 
72 George Avenue 

Wilkes-Barre, PA 18705 
570-822-6720    800-822-6720

www.panzittasales.com



B2151 & B2152 
PARTS LIST 

Page 16 Rev. 9/23/08

PARTS BREAKDOWN (continued)

Fig C.  Hydraulics

PART # 
ITEM # 15000 18000 QTY/LIFT   DESCRIPTION 

46 15075 2 HYD. CYLINDER ASS’Y 69” STROKE 

47 12111 2 CYLINDER SPACER

48 12076 2 HYD. LINE ASS’Y 

49  31047 3  HYD. UNION 

 12107 2  EXTENSION HYD. LINE (14’-6” O.A. Ht.) 
50

 12079 2  EXTENSION HYD. LINE (16’-6” O.A. Ht.) 

51  38044 1  HYD. UNION ELBOW 

52 12077 1 OVERHEAD HYD. LINE ASSEMBLY 

53 31032 1 HYD. UNION TEE 

12109 1 POWER UNIT HYD. LINE ASSEMBLY (14’-6” O.A. Ht.) 
54

12078 1 POWER UNIT HYD. LINE ASSEMBLY (16’-6” O.A. Ht.) 

55 12112 1 HYD. LINE (LOWER P.U.) 

56 31089 1 “O” RING ELBOW 

12119 12087-19  POWER UNIT –SINGLE PHASE 
57

12089 12089-19 
1

 POWER UNIT –THREE PHASE 

PANZITTA SALES & SERVICE 
72 George Avenue 

Wilkes-Barre, PA 18705 
570-822-6720    800-822-6720

www.panzittasales.com

55 

\ 



B2151 & B2152 

PARTS LIST 

Page 17 Rev. 9/23/08

PARTS BREAKDOWN (continued)

Fig D.  Synchronizer

ITEM # PART # QTY/LIFT   DESCRIPTION 

60 A1153 2 3/8-16 x ¾ Lg. LOCK HEX FLG. HD.CAP SCREW 

61 A2158 2 Ø¼” x 1 ¾” Lg. CLEVIS PIN 

62 31019 6 PULLY ASSEMBLY

63 31020 6 WASHER

64 31021 6 1 3/8” RETAINING RING 

12100 2 SYNC. CABLE ASSEMBLY (14’-6” O.A. Ht.) 
65

12019 2 SYNC. CABLE ASSEMBLY (16’-6” O.A. Ht.) 

PANZITTA SALES & SERVICE 
72 George Avenue 

Wilkes-Barre, PA 18705 
570-822-6720    800-822-6720

www.panzittasales.com

~~ 
"----~ 

'"--­
"--- ~ 

I I "-._, 

"---, 
! I "<>,~~5 
, I "--- - - , ~ 

I "· , " 
' " " 
I i ""<~ . ~n 

i I 

I I 

i I 

I I 

i I 

I I 

! 6 2 ltyiJ4 , 63 

(i 



B2151 & B2152 
PARTS LIST 

Page 18 Rev. 9/23/08

PARTS BREAKDOWN (continued)

Fig E.  Carriage & Arms 

ITEM # PART # QTY/LIFT   DESCRIPTION 
75 12021 8 SLIDE BLOCK

76 12007 2 CARRIAGE WELD

77 12046 4 ARM PIN WELD

78 B12062 4 FOOT PAD ASSEMBLY – 15/18K Items (78A, 78B, 78C, 78D, 78E) 

78A B12568 8 M10 x 25mm Lg. HEX. FLG. H.D. SCREW 

78B 482365 4 PAD-BOLT ON

78C B12063 4 FOOT PAD WELD

78D B12057 4 3 x 45mm ROUND WIRE RETAINING RING 

78E B12067 4 THREADED INSERT

79 12049 4 FEMALE ARM WELD

80 12054 4 MALE ARM WELD

81 12084 4 ½” INTERNAL TOOTH LOCKWASHER 

82 12072 4 ½-13 x 5/8” SOCKET HD. C.S. 

83 12060 4 LINK WELD

84 31112 8 ½-13 x 1 ½” Lg. SOCKET HEAD CAP SCREW 

85 31108 4 INSERT

86 31109 4 COMPRESSION SPRING

87 12096 4 SLEEVE WELD

12048-1 4 ARM ASSEMBLY – 15/18K Items (42, 77, 78, 79, 80, 81, 82) 

PANZITTA SALES & SERVICE 
72 George Avenue 

Wilkes-Barre, PA 18705 
570-822-6720    800-822-6720

www.panzittasales.com

/ 

-

-

~ 

~ 


